samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n12 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offsét 1,80 dB. Mode Sweep

oL Ref Level 30,00 dBm OMset 180 dB Mode Auto FFT 6L
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Phes Line _SPURIOUS_LINE_xg5_oq2
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690.0MH: ) 3003 pis 2.4 Mia/ 714.0 MHz || [ 701.0 MHz 003 pts 2.4 W] 725.0 WHa
2 Result Summa 2 Result Summa
690,000 Witz 698,900 Mtz 100000 kiz 698.886.66 MHz -38.88 dBm -25.88 d 701.000 MHz 716,000 MHz 100.000 kiHz 707.600 90 MHz -0.82 dBm -30.82 dB
698,900 Mtz 699.000 MHz 30.000 kfiz 698.96243 MHz 40.23 dBm -n.23d8 716000 Mtz 716.100 Mtz 30.000 ktte 71601184 MHz 48.16 dBm 3516 dB
599,000 Mtz 714,000 MHz 100,000 kiie JO7.21068 Mz 2.62 dBm 30628 716.100 Mz 725,000 Mtz 100.000 kitz 717.33142 MHz 4277 dBm 2977 dB
10:50:05 AN 02/14/2024

10:50:42 AM 02/14/2024

FR1 n12 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

saL Ref Level 3000 dBm  Offset 180 dB Made Auto FFT

s6L
Count 100/100 Count 100/100
Limit Cheed PSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS Line JSPURJOUS_LINE_ABS_0g2
0 0
i0 10 dBen
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30 30 dBry 4
o U o
[ IS — | Ry
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50 60 dB 1 T
§90.0MHz B 3003 prs. A MHz/ 718.0 Mz || [701.0 MHz - 3003 pts 4 MHe/ T
2 Result Summar P —
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz 37.14 dBm -24.14 dB 701,000 MHz 716.000 MHz 100,000 kHz 708.00543 MHz 0.42 dBm
698900 MHz 699,000 MHz 30,000 kitz 698.99056 MHz -38.89 dBm -25.89 dB 716,000 MHz 216,100 MHe 30,000 kiiz 716.03751 MHz 4177 dBm
695,000 MHz 714.000 MHz 100.000 kHz 709.07742 MHz 0.29 dBm -29.71 dB

716.100 MHz 725.000 MHz 100.000 kHz 716.104 45 MHz -38.47 dBm

neody N R .
10:47:12 AN 02/14/2024 10:51:48 AM  02/14/2024

TEL : 886-3-327-3456

Page Number 1 A3-22 of 24
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 1.0 B

Mode Auto Sweep 6L

Ref Level 30.00dBm  Offset 1.80 4B

Mode Aulo Sweep SGL
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T
“ ‘ e S e (|, e el e
I L
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 40.053 33 MHz -57.55 dBm 30,000 MHz 690.000 MHz 100.000 kHz 31.781 88 MHz -57.53 dBm -44.53 dB
725,000 MHz 1000 GHz 100000 kHz 732.51000 MHz -55.50 dBm 725.000 Mz 1.000 GHz 100.000 kHz 736,393 89 MHz -53.77 dBm .77
1.000 GHz 3.000 GHz 1.000 MHz 289317 GHz -47.24 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.981 84 GHz -47.24 dBm 34.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99260 GHz -43.49 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.99500 GHz -43.49 dBm -30.49 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49842 GHz -42.20 dBm 7.000 GHe 91000 GHz 1.000 Mz 7.49242 GHz -42.33 dBm -20.33 dB
Ready e | 5 Dypap
10:10:57 A 02/14/2024

10:12:05 A 02/14/2024

Highest Channel

Ref Level 30.00dBm  Offset 1.0 B

Mode Auto Sweep

SGL
Count 100/100
Lin _SPUR|OUS_LINE_A8BS_0q2
20 dBor
10
0 dbn
-10
SPURIOUS_UINE | ABS_002
20
30
40 dbm 1 !
50 el [t et
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summar
30000 Mz 590,000 MHz 100.000 kHz 3538964 MHz -57.02 dBm -44.02d8
725,000 MHz 1000 Gt 100000 ke 745.33027 MHz -54.34 dBm 413448
1.000 Gz 3000 Gtz 1.000 Wz 2.89850 GHz -47.06 dBm 3406 dB
3000 GHz 7.000 GHz 1.000 MHz 6.95980 GHz -43.55 dBm 3055 dB
7.000 Gtz 9.000 GHr 1.000 Mt 7.49808 GHz -42.16 dBm -29.16 dB

10:13:13 aM 02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n12 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0042
40 Normal Voltage 0.0136
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0083
0 Normal Voltage 0.0105
PASS
-10 Normal Voltage 0.0082
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0065
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0114
20 Battery End Point 0.0018
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-24 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG270608-10A

FR1 n13

Peak-to-Average Ratio

Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 452 5.86 6.20 6.72 PASS
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.66 PASS
TEL : 886-3-327-3456 Page Number : Ad-10f 19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13/10MHz / DFT-S OF

DM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 30.00Em  Offset
3045 Mess Time

11508 * AnBW 10 MHz
13 ms

Rt Level 300008m OHfser 118008 = AnBW 10 MHZ

At 308 Mess Time 13 ms
1 CDF
_
—~ 1E
&
I
1E
.\ \
1604 . TE04-
| |
1
1
(CF 7820 W Mean Pwr + 20,00 d8 | | (7820 iz Mean Pwr + 20,0048
2 Result Summ,

2 Result Summs Samples: 130000
- 22.80 dBm 28.08 dBm 528d8 2,06 B 34648 452 9B 520

Samples: 130000

= 22.36 dBm 28.78 dBm 642 dB 232d8 436 dB 5.6 B 3

11:32:08 AM 02/14/2024

13:32:30 AM 02/14/2024

16QAM

64QAM

RefLevel 30.00Em  Offset
are

B0 = AnBW 10 Mz

3005 Mess Time 13 ms

Rt Level 300008m OHfser 118008 = AnBW 10 MHZ

3005 Mess Time 13ms
1 Ccok 152 View
IE =
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1E04- . 1608 |
!
!
1\ |
[T Bean Pur + 20,00 d || [GFTELOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000

2135 dBm 28.88 dBm 753 d8 284 d8

5.04 48 62008 7.289B
woessuing. EENNEN Col 1
11:33:00 AM 02/14/2024

2 Result Summ, Samples: 130000

="—_—I
20.90 dBm 28.68 dBm 7.79 dB 282 dB 5.18 dB 672 d8 766 d8

m
13:33:29 AM 02/14/2024

256QAM

Reflevel 3000dEm Offset 115040 = AnBW 10 MKz

et 008 Mess Time 13 s
1 CCOF 153 View
i
1E04 ;
t

|

‘|
|CF 782.0 MHz_ Mean Pwr + 20.00 dB

2 Result Surmmi Samples: 130000
- 18.75 dBm. 27.36 dBm 861 dB 2.96 4B 53048 6,66 dB

11:34:01 AM 02/18/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-2 of 19



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n13: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.15 9.83
Mode FR1n13: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.29 5.27 10.31 10.28
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.25 5.29 10.13 10.25
TEL : 886-3-327-3456 Page Number : A4-3 0f 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- are 3008 SWT 10 ms = VBW 300kz_ Made Auto Sweep
Wi 271 c8m
779 476000 MHE
20 dim oapy 051 ¢
117,271 diim o
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/@lﬁ.w{

UL

L

(GFTEZOMAz 0001 pts.

0 Mz

12:33:23 M 02/14/2024

]

Span 10.0 Mz

FR1 n13/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- At 3008 SWT 101 ms = VBW 300 kHz Mode Auto Sweep - At 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep
il 1348 dben
198375000 bt
20 dooe oap asaas] | |0 o
s 288000 i S
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| \ ] \
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|CF 782 0 MHz_ 10001 pts. 0 MHz/ iz | | |CF 782.0 MHz 10001 pts. 0 MHz/

12:40:32 PM 02/18/2024

12:41:07 MM 02/18/2028

64QAM

256QAM

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

- an

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep

M| 1280 aBm
| 7301 00
20 dim o2y a13e8{ [ | 20 dom
5252000 MH
4113991
o L VY NP, Ml nry oty 10 4310405 —— e L
] Y 7 e e — ~ =
/
0 g 0 g i

12:41:46 PM 02/18/2024

]

iprbifu it Lo . .
o L
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 10.0 MHz | | CF 782.0 MHz 10001 pts .0 MH2/ Span 10.0 MHz

12:42:34 M 02/18/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Ad-4 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

117,647 diim

[FULRGROL P PR VSRR, Y

982800 MK

At

(GFTEZOMAz

70001 pis

0 Mz

Span 20.0 WAz

12:34:17 M 02/18/2028

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
= A 3006 SWT 10 ms = VEW 1 MHz_Made Auto weep

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
3008 SWT 10 ms = VBW 1 MHz_Made Auta Sweep

= A

12:39:40 PM 02/18/2024

Span 20.0 MHz

| rosacomms 579 di r — — 10.284.00 MHz
- RO— e v,

10 i - 10 £ ~

/ |

|
. / \ .

_] = \ !.., oairan
|
4 Mo,

|CF 782 0 MHz_ 10001 pts. 0 MHz/ |CF 782 0 MHz_ 10001 pts. 0 MHz/

12:39:03 MM 02/14/2024

Span 20.0 MHz

64QAM

256QAM

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
3006 SWT 10 ms = VBW 1 MHz  Mode Auto Sweep

- an

12:38:30 PM 02/14/2024

12:37:48 MM 02/18/2024

20 dBrw D} 20 dBrw D a8
" enetin s b i R 10 H1 11,038 delm
r P P T e
s } L\ s /-
fh2 962 dB
A\ ]
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i W e s WY
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|CF 782.0 MHz. 10001 pts 0 MHz/ Span 20.0 MHz | | [CF 782.0 MHz 10001 pts .0 MH2/ Span 20.0 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n13: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.98
Mode FR1 n13: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 453 9.31 9.31
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.53 9.29 9.34
TEL : 886-3-327-3456 Page Number : A4-6 of 19

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- an SWT 101 ms = VBW 300 kHz_ Mode Auto sweep
h
0 7
f N\
. -

(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 780.881 MHz 17.29 dBm Oce B 4.481057014 MHz

m 1 779.747 58 Mz 12.42 dim Oce Bw Centroid 781,888 104 354 MHz

i 1 78422863 MHz 1112 dgm Oce B Freq Offset 11,895 645 575 kHz

11:34:59 AM 02/18/2024

FR1 n13/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz RefLevel 30,00 dBn Offset 115008 = REW 100kHz

SWT 1.0 ms = VBW 300iiz_ Made Auto Sweep - SWT 1.0 ms = VBW 300uiz_ Made Auto Sweep.
h
MIfi| 1328 dBim wifi] 2 b
791,071 00 MHe 781,111 00 M
» - »
. uld oA e A e e y . . NS ey
o : o - i
I " A
. I -
- W v
S -
REIITS 001 prs O W/ Span 10.0 MHz || [CF 782.0 bz 001 ps 0 M/ Span 10.0 MHz

2 Marker Table 2 Marker Table

12:40:12 MM 02/18/2024 12:40:48 PM 02/18/2024

M 1 781.071 MHz 13.24 dBm Oce B 4516818338 MHz M 1 781111 MHz 1422 dBm Oce B 4533617792 MHz
n 1 779.736 72 MHz 781 dbm Occ B Centroid 781,995 132 439 MHz n 1 779.71816 MHz 806 dim Occ B Centroid 781984969 231 MHz
n i 78425354 MHz 600 dim O B Freq Offset 4867 561177 Wbz n i 784251 78 MHz 831 dim Occ B Freq Offset 15,030 768 725 kHz

64QAM 256QAM

RefLevel 30,00 dBn Offset 115008 = REW 100kHz RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- A 3000 SWT 101 ms = VBW 300kHz Mode Auto Sweep - A 000 SWT 101 ms = VBW J00kHz Mode Auto Sweep
Bandwidth Bandwidth
Wit 1331 e wifil 0 dtn
0 0
. S N . S— :
0 0
[ o
I | L
f iy T -
L il
[REETT 001 prs ST Span 10.0 Mz || (G TEZOMIE 001 prs o Span 10.0 Mz
2 Marker Table 2 Marker Table
M 1 783 648 MHz 1391 dBm Oce fw 4517934899 MHz M 1 TB216 MHz 9.90 dBm Occ Bw 4.532 415183 MHz
n 1 779.128,09 Wiz 781 dom OB Centroid 7H1.387 057 254 WiHe n 1 779,707 8 Mz 451 dom s — TH1.574003041 Mz
o ' 78124602 Wiz 701 dim OB Freq Offset 12302 706 151 ke o ' 781240 21 Wiz 370 dbm Occ B Fren Offsec 25996 958 720 ke
L. & ] ™
12:41:28 MM 02/14/2024 12:42:15 M 02/14/2024

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 A4-7 of 19



swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

tiVie m

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

008 SWT 101 ms ® VBW 1 Miz_Made Auto Swesp
Bandwidth
T N
{ 1 -
|
I
ok r‘r‘l.
[RCETITS 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 784,058 MHz 17.42 dBm Oce 8.984507 741 MHz
n 1 7773102 Mz 11,69 dim Occ B Centroid 781802482 748 Wz
L] 1 786.294 7 MHz 11.57 dBm Oce Bw Freq Offset 197517 252043 kHz
[C— |
13:31:57 A 02/14/2028

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

tiVie m

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

I o - s =
RefLevel 3000 dBm  Offset 115008 = REW 200 iz
- 5005 SWT 101 ms = VBW 1 Miz_Mode uto Sweep - an SWT 1.0 ms = VBW 1 Wiz Made Auto Sweep.
W] 13.40 i Wi e
784,637 0 Mg 7521800 Mz
» »
-~ S SRS | U SO S
o - - o ; 2 = 4 ;
I 1 / 1
) / L o 1 T
\ J |
| / 3
! { by
o =
g ML
] i
P b o A
[RCETITS 001 prx [T Span 20.0 Wiz || |7 782.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table |

M 1 TBA.637 MHz 13.40 dBm Occ Bw 9316949036 MHz M 1 782.18 MHz 14.66 dBm Oce B 9317851 882 MHz

n 1 7773299 Mz 9.5 dim Occ B Centroid 781,388 125 482 MHz n 1 777338 Wiz 528 dBm Occ B Gentroid 781992907 756 Mz

n i 786.646.8 MHz 503 dim Occ B Freq Offset 11,674 507998 kHe n i 786,651 8 MHz 554 dbn Occ B Freq Offset 7.092 203 54 kit
12:39:10 M 02/14/2028 12:39:48 M 02/14/2028

256QAM

tiVie m

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

~— =
RefLevel 300008 Offset 115008 = REW 200Kz
- an S0 SWT  101ms = VBW Wiz Mode AutoSweep - an 3009 SWT 01 ms = VBW 1wz Made Auto Swesp.
1 Ocaupiad Bandwidth
W[ 1426 dbm 0
782.5000 Wz

2 . 2

0 s s S e S o L Sw—y et S S M S S

o \ o o -

J i
\
T e
! . T
RIS T

(LT ot pte Gz Span 30.0 Wiz || (G820 Nz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

M 1 782.5 MHz 14.46 dBm Occ Bw 9.292 214527 MHz M 1 781101 MHz 10.97 dBm Oce B 9340929584 MHz

m 1 7773345 Mz 503 dim Occ s Centroid 781,950 649 983 Mz m 1 7773212 Wz 514 diim Oce B Gentroidd 781991 659 868 MHz

n ' 7866268 M 903 dgm Occ B Freq Offset -19.350017089 ke n ' 7866621 Wiz 650 dém Occ B Freq Offset 8340131539 kHz

[ree— mmm & &
12:39:10 M 02/14/2028 12:37:28 M 02/14/2028

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-8 of 19



e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

Conducted Band Edge

FR1 n13 /5MHz / DFT-S OFDM / PI/2 BPSK

I 1R |
Ref Level 3000 dBm  Offset 11,30 a8 Mode Sweep saL RefLevel 30,00 dBm  Ofset 11.80dB. Mode Sweep seL
Count 100/100 Count 100/100
|
10 “
o I
I
10.d6r | 10.d 1 1
|
20 J i 20 dBor -l
| IR
SAIHIBUS_UNE ABS 002 I | SRUaUS TNE A T ‘
40 dBm f £
W . 4 v,"L
50 g B .‘
T630MH: } 7007 pts 3 MHz/ 806.0 Mz | [ | 763.0 MHz 7007 pts 3 MHz/ 506.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 769.863 14 MHz -61.90 dBm 763000 MHz 775,000 MHz 6.250 kHz 77409491 MHz -61.86 dBm
775,000 MHz 775,900 MHz 100000 ki 775.89685 MHz -47.99 dBm 775,000 MHz 775,900 MHz 100.000 kHz 77512722 MHz -49.59 dBm
775.900 MHz 776000 MHz 30000 kitz 775.98487 MHz -53.50 dBm 775.900 MHz 776000 MHz 30,000 kHe 77591284 MHz -55.02 dBm
776,000 MHz 788.000 MHz 100.000 kHz 77731268 MHz 20.65 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.22 dBm
768,000 MHz 768100 MHz 30,000 ki 788.05420 MHz -55.16 dBm 788.000 Mz 788.100 Mz 30,000 kHz 788.01294 MHz -52.64 dBm
788,100 MHz 793,000 MHz 100000 kHz 790.92652 MHz -49.72 dBm 788100 MHz 793,000 MHz 100.000 kHz 788.10734 MHz -47.64 dBm
793,000 MHz BOB.000 MHz 6.250 khz 794.73377 MHz -61.71 dBm 293000 M 806,000 Miiz 6.250 kHz 79392857 MHz 51.85 dBm
Resy Ready
11:17:59 AN 02/14/2024 11:24:17 am 02/14/2024
el | - . B
S Lovet 0 s 0fteet! 17 80 Mode Sween saL RefLevel 30.00dBm  Offset 11.80d8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 w A vy
[ I
o | |
|
1048 10 di T T
o )] i 20 dBm - 1
L, ann A
; ~ i | SFuURIGUS_UNE A 7
40 dBrm- Fiaid e
W
i, \ P "\‘\h
) [ 1
509P v B I
T630MH: } 7007 pts 3 MHz/ 806.0 Mz || | F63.0 Mz 7007 pts 3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHt 774.97003 MHz -56.36 dBm -21.36 dB 763000 MHz 775,000 MHz 6.250 kHz 77009091 MHz -61.84 dBm -26.84 dB
775,000 Mtz 775,900 Mtz 100,000 kitz 775.78447 MHz -28.95 dBm -15.95 dB 775000 MHz 775900 MHz 100,000 kHz 775.86538 MHz
775,900 MHz 776000 MHz 30,000 kiz 775.98257 MHz -35.53 dBm -2253dB 775.900 MHz 776,000 Miiz 30,000 kHz 775.98856 MHz
776.000 MHz 788.000 MHz 100.000 kHz 797! z 7.76 dBm -2224.dB 776,000 MHz 768,000 MHz 700.000 kHz 785.764 24 MHz
788.000 MHz 788,100 MHz 30,000 kHz 788.03072 MHz -44.71 dBm -31.71 dB 788,000 MHz 788,100 MHz 30.000 kHz 782,025 22 MHz
788,100 Mz 793,000 Mtz 100,000 ke 788.74860 MHz -36.72 dBm -23.72 dB 788100 MHz. 793,000 MHz 100.000 kHz 788.846 50 MHz
753,000 MHz 806,000 MHz 6.250 kliz 7FETS Y WRHE D1 IBTH 255 793,000 Mz 806,000 Mtz 6.250 kiz 799.61688 MHz
o -
11:12:12 AM 02/14/2024 11:19:27 AN 02/14/2024

TEL : 886-3-327-3456 Page Number 1 A4-9 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBim  Offset 11,80 B Mode Sweep saL RefLevel 30,00 dBm  Ofset 11.60d5 Mode Sweep saL
Count 100/100 Count 100/100
phss
i
10 i i 0
o il
I
10 dBr ! l 10 dir
20 1 H 20 dBmr
JJ' T | SFuUkiGUS e
W o, B )
50 dhim B r ‘
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 765.63137 MHz -61.80 dBm 763.000 MHz 775.000 MHz 6.250 kHz 764.25275 MHz -61.84 dBm -26.84 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.84920 MHz -48.17 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.648 70 MHz -49.58 dBm 36.58 dB
775.900 MHz 776000 MHz 30000 kitz 775.99006 MHz -53.37 dBm 775.900 MHz 776000 MHz 30,000 kHe 775.97228 MHz -58.96 dBm -41.96 dB
776,000 MHz 788.000 MHz 100.000 kHz £ MHz 19.78 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.98 dBm -10.02 dB
788,000 MHz 788.100 MHz 30.000 ki 788.02463 MHz -54.99 dBm 788.000 Mz 788.100 MHz 30.000 kHz 788.05240 MHz -52.25 dBm -39.25d8
788,100 MHz 793,000 MHz 100000 kHz 790.231 82 MHz -49.70 dBm 788100 MHz 793.000 MHz 100.000 kHz 788.141 61 MHz .40 i -33.40 i
793,000 MHz BOB.000 MHz 6.250 khz 799.902 60 MHz -51.78 dBm 293000 M 806,000 Miiz 6.250 kHz 79774675 MHz 61.96 dBm 26,96 dB
Ready Resdy
11:17:34 AN 02/14/2024 11:23:52 aM 02/14/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 11.80 d8.

s6L

Ref Level 3000 dBm  Offset 11,80 05 Mode Sweep saL Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 10
[remendoiea [rotgpn
o |
| | f |
10 dBr T 10 dir
| | | \
-20 T T 20 By — |
/ o i !
i A | SRutious_une T
Py M
. A B
| ] ]
60 dB Br T
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -59.17 dBm -24.17 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.10090 MHz -61.82 dBm -26.82 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.89056 MHz -30.72 dBm -1.72 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.81324 MHz -47.68 dBm -34.68 dB
775.900 MHz 776000 MHz 30000 kHz 775.96568 MHz -35.33 dBm -22.33 dI 775.900 MHz 776.000 MHz 30.000 kHz 77598217 MHz -52.68 dBm -39.68dB
776,000 MHz 768,000 Mz 100,000 kiiz 779561239 MHz 7.76dBm 283 776,000 Mz 788,000 Miiz 100,000 itz 783.59431 MHz 7.30 dBm 227048
788,000 MHz 788.100 MHz 30.000 kHz 788.09565 MHz -48.78 dBm -35.78 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.03721 MHz -45.42 dBm 324248
788.100 Mtz 793,000 MHz 100,000 ke 789.63462 MHz -42.39 dBm -29.39 dB 788100 MHz. 793,000 MHz 100.000 kHz 88.70455 MH: ~40.00 dBm -27.00
793.000 MHz 806,000 MHz 6.250 kiz 794.72078 MHz STE B e 793.000 MHz 806,000 Mtz 6250 kHz 793.74675 MHz -61.79 dBm -26.79 dB
neody N feay |
11:13:25 AN 02/14/2024 11:20:27 AM  02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm  Offset 11,80 g8 Made Sweep SGL RefLevel 30.00d8m Offset 11.80d8 Mode Sweep S6L
Count 100/100 Count 100/100
phss
T
10 i‘.
1 t
I |
10 dbir 1 \ 108 [
-20 “ 20 dBn T |
! |
T | SFuUkiGUS e ]
o b f
i [
P . P
60 B ’l di !-" .!
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 767.141 86 MHz -61.86 dBm 763.000 MHz 775.000 MHz 6.250 kHz 764.156 84 MHz 61.62 dBm -26.62 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.89865 MHz -48.94 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.83751 MHz -49.45 dBm -36.45 di
775.900 MHz 776000 MHz 30000 kitz 775.991 56 MHz -53.22 dBm 775.900 MHz 776000 MHz 30,000 kHe 77593402 MHz -55.06 dBm -22.06 dB
776,000 MHz 788.000 MHz 100.000 kHz 77 z 18.39 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.663 34 MHz 19.18 dBm -10.82 dB
788,000 MHz 788.100 MHz 30.000 ki 788.06069 MHz -54.66 dBm 788.000 Mz 788.100 MHz 30.000 kHz 788.01583 MHz -52.21 dBm -39.21d8
788,100 MHz 793,000 MHz 100000 kHz 789.81573 MHz -49.65 dBm 788100 MHz 793.000 MHz 100.000 kHz 88,234 62 MHz .35 dBm -35.35dB
793,000 MHz 80 000 MHz 6.250 khz 794.57792 MHz -51.85 dBm 293000 M 806,000 Miiz 6.250 kHz 805.16234 MHz 6202 dBm 2702 dB
Ready Resdy
11:17:04 AN 02/14/2024 11:23:27 an 02/14/2024
| e ]
S Lovet 0 s 0fteet! 17 80 Mode Sween saL RefLevel 30.00dBm  Offset 11.80d8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
s Limit Cheek Phss
ABS_og2 o NE_ABS 02 Phss
NEARS O c » SPURIOUS_LINE,
10 10
[ mant ahd e}
o I |
10 dBr 10 dir
ﬂ l -20 dBr J |
20 - L
§
: / L o / \
3 F - | SRufious_uve 1\
ke - —
T A '\'Wq___\
| = , ]
50 dBrr B
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -59.47 dBm -24.47 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.24875 MHz 61.75 dBm -26.75 dB
775,000 MHz 775,900 MHz 100,000 kiiz 78626 MHz -31.20 dBm 18.20 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.83122 MHz -47.62 dBm -34.62dB
775.900 MHz 776000 MHz 30000 kHz 775.954 00 MHz -35.79 dBm -22.79 dB 775.900 MHz 776.000 MHz 30.000 kHz 77599406 MHz -52.65 dBm -39.65dB
776,000 MHz 768,000 Mz 100,000 kiiz 85613 MHZ 6.76 dBm e 776,000 Mz 788,000 Miiz 100,000 itz 783.79820 MHz 6.25 dBm -23.75d8
788.000 MHz 788,100 MHz 30,000 kHz 788.05200 MHz -48.15 dBm -35.15 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,085 56 MHz .47 dBm 31.47d8
788.100 Mtz 793,000 MHz 100,000 ke 788.596 85 MHz -43.35 dBm -3035 dB 788100 MHz. 793,000 MHz 100.000 kHz 788.64081 MHz -39.43 dBm -26.43 di
791,000 MHz 806,000 MHz 6.250 kliz W7 I WRHE ST 05w 255 793,000 Mz 806,000 Mtz 6.250 kiz 794.40909 MHz -61.81 dBm -26.81d8
o Do e D o
11:13:54 AM 02/14/2024 11:20:87 AM  02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13 /5MHz / DFT-S OFDM / 64QAM

P 8
Ref Level 30.00 dBm  Offset 11,80 g8 Made Sweep SGL RefLevel 30.00d8m Offset 11.80d8 Mode Sweep S6L
Count 100/100 Count 100/100
phss
7
10 “
! [
20 ,l LL 20 dBnr l l
T | SFuUkiGUS e 1
! -
Ly "
W, J \
B <
v ) I —
|60 dBim B T
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 76341359 MHz -61.82 dBm 763.000 MHz 775.000 MHz 6.250 kHz 768.32867 MHz -61.65 dBm -26.65 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.87797 MHz -48.99 dBm 775,000 MHz 775,900 MHz 100.000 kHz 77519106 MHz -49.58 dBm -36.58 dB
775.900 MHz 776000 MHz 30000 kitz 775.93342 MHz -53.50 dBm 775.900 MHz 776000 MHz 30,000 kHe 77596169 MHz -55.14 dBm 42148
776,000 MHz 788.000 MHz 100.000 kHz 77 z 18.68 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.663 34 MHz 18.63 dBm 113748
788,000 MHz 788.100 MHz 30.000 kHz 788.03362 MHz -55.03 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.085 96 MHz -53.03 dBm .03 dB
788,100 MHz 793,000 MHz 100,000 kHz 790.03112 MHz -49.45 dBm 788,100 MHz 793,000 Mz 100000 kHz 78834720 MHz -38.92 dBm -35.92 dB
793,000 MHz BOB.000 MHz 6.250 khz 800.24026 MHz -61.81 dBm 293000 M 806,000 Miiz 6.250 kHz 794.01948 MHz 61.89 dBm 2689 dB
Ready Resdy
11:16:36 AM  02/14/2024 11:23:02 AM  02/14/2024
| e ]
Ref Level 3000 dBm  Offset 11,90 68 Made Sweep saL Ref Level 30.00 dBm  Offset 11.80 48 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheek Phss
NE_ABS_0G2 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 10
Ponml St ean e
| [ | ' |
!
10 dBr T 10 dir J |l
20 ‘l | 20 dBr T
) J \
4 L o /
" SPURIGUS_LINE T
& | ] b
b e,
)
[ o M
' : 7 7
b I
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -61.08 dBm 26.08 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.124 88 MHz 61.86 dBm -26.86 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.83931 MHz -31.21 dBm 18.21 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.791 66 MHz -48.54 dBm -35.54 dB
775.900 MHz 776000 MHz 30000 kHz 775.97458 MHz -36.14 dBm .14 dl 775.900 MHz 776.000 MHz 30.000 kHz 77597288 MHz -53.49 dBm -20.49 dB
776.000 MHz 788,000 MHz 100000 kHz 77884715 MHz 6.23dBm B 776,000 MHz 788,000 Mz 700.000 k2 784.56543 MHz 5.73 dBm 2427dB
788,000 MHz 788.100 MHz 30.000 kHz 788.09216 MHz -47.86 dBm 34,86 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,005 54 MHz -45.93 dBm -3293d8
788.100 Mtz 793,000 MHz 100,000 ke 788.77308 MHz -42.43 dBm .44 dB 788100 MHz. 793,000 MHz 100.000 kHz 788.69965 MHz 4024 dBm -27.24.dB
791,000 MHz 806,000 MHz 6.250 kliz 79N WHE ST B 2 793,000 Mz 806,000 Mtz 6.250 kiz 798.62087 MHz -61.89 dBm -26.80dB
neody N [T ]
11:14:43 AM 02/14/2024 11:23:26 AN 02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-12 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  OMfset 11.80d8.

Ref Level 3000 dBim  Offset 11,80 B Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
phss
i 0 i
10
l I
o T
10 | ‘ l ‘
(1 1 i |
20 . 20 B — =
[ 1 . | I\
| | | SPURIGUS_LINE | |
| |
| Tt i —
" w
t,"_ "' J A B /! 1A \"
50.dim = B ! 1
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 772.32068 MHz -61.69 dBm 763.000 MHz 775.000 MHz 6.250 kHz 769.51548 MHz 61.78 dBm -26.78 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.88157 MHz -49.08 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.44281 MHz -49.48 dBm -36.48
775.900 MHz 776000 MHz 30000 kitz 775.96738 MHz -54.40 dBm 775.900 MHz 776000 MHz 30,000 kHe 77596558 MHz -50.91 dBm -41.91 d8
776,000 MHz 788.000 MHz 100.000 kHz 77 z 16.36 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 15.92 dBm -14.08 dB
788,000 MHz 788.100 MHz 30.000 ki 788.04271 MHz -55.00 dBm 788.000 Mz 788.100 MHz 30.000 kHz 788.02632 MHz -53.42 dBm -40.42 dB
788,100 MHz 793,000 MHz 100000 kHz 792.33671 MHz -49.50 dBm 788100 MHz 793.000 MHz 100.000 kHz 788.79266 MHz .58 dif -35.58 di
793,000 MHz BOB.000 MHz 6.250 khz 79561688 MHz -61.91 dBm 293000 M 806,000 Miiz 6.250 kHz 80357792 MHz 61.90 dBm 26,90 dB
Ready Resdy
11:16:10 AN 02/14/2024 11:22:36 am 02/14/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 11.80 d8.

Ref Level 3000 dBm  Offset 11.90 0B Mode Sweep saL Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions
. Limit Check PRSS
NE_ABS_of2 phss 20 ggline SPURIOUS._UNE 85 o Phss
10 10
) [Paphpridgiedon e A
f t
|
0 \ w ' |
- J \ ' \ |
-20 l‘ 20 dBr —t 1 -
' \
{ | o f
=Ty | SFuKIGUS_UnE | L]
™ | \
. ,-
l'-)--”llr""—w . rl et r""-vn.«, ..,.‘
50 4B B |
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa:
763.000 MHz 775.000 MHz 6.250 kHz 773.47153 MHz -61.80 dBm -26.80 dB 763.000 MHz 775,000 MHz 6250 kHz 763.257 74 MHz -61.89 dBm
775,000 Mz 775.900 Mz 100,000 kHz 77581977 MHz -31.66 dBm 18.66 dB 775,000 Mz 775,900 Mz 100,000 kHz 77587977 MHz -49.30 dBm
775.900 MHz 776.000 MHz 30,000 kHz 775.95460 MHz -36.81 dBm -23.81 dB 775.900 MHz 776.000 MHz 30.000 kHz 77595749 MHz -54.01 dBm
776.000 MHz 788.000 MHz 100.000 kHz 781.11289 MHz 437 dBm -25.63 dB 776,000 MHz 788,000 MHz 100:000 kHz 783.95405 MHz 4.15 dBm
788000 MHz 788.100 MHz 30,000 kHz 788.088 96 MHz -49.93 dBm 36.93 dB 788,000 MHz 788,100 MHz 30,000 kHz 788.03472 MHz -46.76 dBm
788,100 Mz 793,000 Milz 100,000 kHz 788.166 08 MHz -34.69 dBm -31.69 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.107 34 MHz -42.44 dBm
753,000 MHz 806,000 MHz 6250 kitz TIIRToVY WHE D1 IBTH 255 751,000 Mtz 806,000 Mtz 6.250 ki 793.837 66 MHz -51.92 dBm
ey B 5 [,
11:185:13 AN 02/14/2024 11:21:85 AN 02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-13 of 19




e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n13/5MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

-

Ref Level 30.00 dBm  Offset 11,80 g8 Made Sweep SGL Ref Level 3000 dBm  Offset 1180 dB Mode Sweep
Count 100/100 Count 100/100
1 Spurious E 1 Spurious Emissions
Limit C Phss
g Line _SPURIOUS_LINE_ABS_0g2
20 20
10 0
RSV P RPN S
o f T
| | ! |
10 dbir T 10 di
20 || l 20 dBor e [ l
1 ) \
| A B f !
US_UINE ABS 002 T i 9 SPUKIGUS TNE ABS 007 i
3 / 5
40 dBm 1 1 py A
M, e [
60 dBy - B r ”1
T630MH: ) 7007 pts 3 MHz/ 806.0 Mz | [ | 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -61.23 dBm 763.000 MHz 775.000 MHz 6.250 kHz 77246454 MHz 61.80 dBm -26.80 dB
775,000 MHz 775,900 MHz 100000 ki 775.82582 MHz -31.21 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.84111 MHz -48.37 dBm -35.37 dB
775,900 MHz 776.000 MHz 30,000 kHz 77595519 MHz -36.25 dBm 775.900 Mz 776,000 MHz 30.000 kHz 775.953 60 MHz
776,000 MHz 788.000 MHz 100.000 kHz X z 5.17 dBm 776.000 MHz 788.000 MHz 100.000 kHz 782.75524 MHz
788,000 MHz 788.100 MHz 30.000 kHz 788.01144 MHz -49.00 dBm 788.000 MHz 788.100 MHz 30.000 kHz 788. Hz
788,100 MHz 793,000 MHz 100,000 ktz 788.11713 MHz -43.82 dBm 788100 MHz 793,000 MHz 100.000 ke 788.69965 MHz
793,000 MHz 80 000 MHz 6.250 khz 795.30519 MHz -61.95 dBm 293000 M 806,000 Miiz 6.250 kit 795.16234 MHz
Ready
11:12:56 AM  02/14/2024 11:18:58 AM  02/14/2024

TEL : 886-3-327-3456 Page Number 1 A4-14 of 19
FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n13/10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE
20
i0
TN e Ay
0
|
10 dBm - -
J |
20 i W
2 an f A
SPURIBUS_UNE ABS 002 ral T Y
/ \
40 dBm + ! -
50 /
5098y I I J R
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 772.50050 MHz -61.27 dBm -26.27 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.79975 MHz -34.28 dBm -21.28 dB
775,300 MHz 776,000 MHz 30,000 kHz 77599845 MHz -39.74 dBm -26.74 dB
776.000 MHz 788,000 MHz 100,000 kHz 785.54436 MHz 5.04 dBm -24.96 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.067 88 MHz -29.96 dBm -16.96 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.107 34 MHz -24.89 dBm -11.89 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.097 40 MHz -53.97 dBm -18.97 dB
resty e

11:26:17 AN 02/14/2024

FR1 n13/10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Mode Sweep sat
Caunt 100/100
Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2
20
i0
o f
10 db |
20 I
/
/ 4
B C d
%,
f ™
50 J
50 4B T t ¥ o
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -57.96 dBm -22.96 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.81503 MHz -29.05 dBm -16.05 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.96329 MHz 34.67 dBm -21.67 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.13886 MHz 5.09 dBm -24.91 dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.02552 MHz -32.21 dBm -19.21 dB
788,100 MHz 793.000 MHz. 100.000 kHz 788.13671 MHz -27.87 dBm -14.87 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.13636 MHz 59.57 dBm -24.57 dB
L [ Lo P

11:29:45 AM 02/14/2024

TEL : 886-3-327-3456 Page Number 1 A4-15 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n13/10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Mode Sweep sat
Caunt 100/100
Limit ChecY Py
Line _SPURJoUS._LNE

i0

0

10 dBm

20

SPURIBUS_UNE ABS 002 -

40 dBm

f q\\\"’v

50 -

60 By - - —

763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz 59.93 dBm -24.93 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.76828 MHz 33.39 dBm .39 dB
775,300 MHz 776,000 MHz 30,000 kHz 77594141 MHz 39.85 dBm 26.85 dB
776.000 MHz 788,000 MHz 100,000 kHz 784.48152 MHz 3.84 dBm 26.16 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01324 MHz 37.68 dBm -24.68 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.22972 MHz -31.64 dBm -18.64 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.29221 MHz -61.07 dBm -26.07 dB

resty B

11:30:14 AN 02/14/2024

FR1 n13 /10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2
20
i0
i A b
o ‘ t
| |
20 T
| )
ABS 7 T
r o T‘AN
w / N
J&‘.’EMWMJ
763.0 MHz 7007 pts 3 MHz/ 506.0 MHz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -60.53 dBm -25.53 dB
775,000 MHz 775.900 MHz 100,000 kttz 77562982 MHz -36.12 dBm 23.12 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.93402 MHz -43.51 dBm 3051 dB
776.000 MHz 788,000 MHz 100,000 kHz 786.004 00 MHz 3.55 dBm 26.45 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.02762 MHz -36.14 dBm 23.14 dB
788,100 MHz 793,000 MHz 100,000 ktfz 78832273 MHz -32.47 dBm -19.47 dB
793,000 MHz BOB.000 MHz 6.250 kiz 793.08442 MHz -61.24 dBm -26.24 B

11:30:43 AM 02/14/2024

TEL : 886-

3-327-3456

FAX . 886-3-328-4978

Page Number 1 A4-16 of 19




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n13/10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Mode Sweep sat
Caunt 100/100
Limit ChecY Py
Line _SPURJoUS._LNE 2
i0
0 T
f |
10 dBrmy | 1
20 ‘ |
SPURIBUS_UNE ABS 002 1
]
40 dBm T T ya W\ﬁ
50 A
60 4B : - J’
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 773.171 83 MHz -61.77 dBm -26.77 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.63971 MHz -42.74 dBm -29.74 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.97597 MHz -48.69 dBm 35.69 dB
776.000 MHz 788,000 MHz 100.000 kHz 784.00200 MHz 1.10 dBm -28.90 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.006 04 MHz -42.59 dBm -29.59 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.19056 MHz -36.41 dBm -23.41 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.08545 MHz -61.63 dBm -26.63 dB
L [IITIIIm B

11:31:16 AN 02/14/2024

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 11.50 08 Made Sweep sl
Count 100/100
Limit Cheed
Line _SPUR|OUS_INE_ABS_0d2
20
10
o 1
|
108 ’ |
20 J !
B 0 e T
u "\..‘\'
50 s
60 dBm 1 1 J
T6I0MHz - 7007 pts. 3 MHz/ 806.0 MHz
2 Result Summar
763.000 MHz 775,000 MHz 6.250 kHi 774.98202 MHz -61.49 dBm -26.49 dB
775,000 MHz 775,900 MHz 100,000 kfiz 77587617 MHz -34.58 dBm -21.58 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.99855 MHz -39.51 dBm -2651 dB
776.000 MHz 788,000 MHz 100,000 kHz 784.15784 MHz 2.46 dBm -27.54 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.01923 MHz -39.12 dBm -26.12 dB
788,100 MHz 793,000 MHz 100,000 ktfz 788.53811 MHz -34.08 dBm -21.08 dB
793,000 MHz BOB.000 MHz 6.250 kiz 793.25325 MHz -60.50 dBm -25.60 dB
R (T o el

11:28:41 AM 02/14/2024
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

Conducted Spurious Emission

FR1 n13 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

6L
Count 100/100

Ref Level 0.00dBm  Offset 11.80 48 Mode Auto Sweep

Ref Level 0.00d8m  Offset 1180 B Mode Auto Sweep 6L
Count 100/100

40 dBm + . 40 dBm r._

-60 dm 60 i
o 704
80 80
90 dBar 90 dBew
30.0 MHz 33004 pts 797.0 MHz/ 8.0GHz || [30.0 MHz 33004 pts 797.0 Miz/ £.0GHz
2 Result Summar 2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 35.35058 MHz -47.08 dBm -34.08 dB 30.000 Miz 763.000 Mz 100.000 kHz 34,861 91 MHz -47.55 dBm -34.55 dB
B06.000 MHz 1.000 GHz 100.000 kHz 811.66733 MHz -49.95 dBm -36.95 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 994.884 53 MHz -49.81 dBm
1.000 GHz 3,000 GHz 1.000 MHz 2.99825 GHz -38.00 dBm -25.00 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.996 75 GHz -38.09 dBm
3.000 GHz 8.000 GHe 1.000 Mz 7.89680 GHz -32.57 dBm -19.57 dB 3.000 GHz 8.000 GHz 1.000 Mtz 7.87330 GHz -32.79 dBm
waty NG oy

11:36:40 AN 02/14/2024 11:35:35 A 02/14/2024

Highest Channel

Ref Level 0.00d8m  Offset 1180 B Mode Auto Sweep 6L
Count 100/100

-60 dm
70 di
80
90 dBar
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz
2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 3515509 MHz -47.14 dBm 3414 dB
506,000 MHz 1.000 GHz 100,000 kHz 830,607 60 MHz -49.90 dBm -36.90 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.95926 GHz -37.81 dBm -24.81 dB
3.000 GHz 8.000 GHe 1.000 Mz 7.48530 GHz -32.64 dBm -19.64 dB

11:37:28 AN 02/14/2024
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n13 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0020
30 Normal Voltage 0.0155
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0120
0 Normal Voltage 0.0016
PASS
-10 Normal Voltage 0.0089
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0068
20 Battery End Point 0.0058
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A4-19 of 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG270608-10A

FR1 n14

Peak-to-Average Ratio

Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.40 5.18 6.42 6.34 PASS
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number : A5-1 of 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Lewel 30.00 dBm  Offset 115048 = AnBW 10 MHz et Level 30,00 gBm  Offset 118008 = AnBW 10 MHz
Are 0GB Meas Time 13 s 30dB  Meas Time 13w
1E-
1E
1E .
s i
TEQ4 ; 104 !
‘I .
|
(CF 793.0 bz Mean Pur + 20,00 d || (G780 MRz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_z;_au dBm 27.47 dBm —.,m d8 20248 34848 4.40db _155 = 22.23 dBm 27.58 dBm 53748 24248 43408 518 dB B
[ ] B [CNTE— | o =
01:07:51 M 02/38/2028 01:07:36 B 02/14/2024
Reflevel 3000dBm  Offset 11508 = AnBW 10z
Are 3045 Mess Time
1 CCDF

Reflevel 3000dBm OMset 119000 = AnBW 10 Mz
13 ms At 308 Mess Time 13 ms
1CCOF 150 View
e . - -
= 3 1E -
- I
1E
¥ ¥ |
1E04- " 1604 L
| 1
| |
(CF 793.0 Wz Mean Pwr + 20,00 d8 | | |GF793.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
21.28 dBm 21.98 dBm 6.70 dB 28048 51240 64240 67048 ="=zo.sa dBm 21.56 dBm 6.76 dB 25048 5.0 a8 631d8 680 d8
RO B "
01:07:20 M 02/38/2028 03:07:04 B 02/14/2024
Reflevel 3000dBm  Offset 11508 = AnBW 10z
A 30gp Mess Time 1315
1 CCOF 153 View
IE04 =
i
i
f
|CF 793.0 MHz

e P 038
2 Result Surmmi Samples: 130000
mnnn
01:06:45 MM 02/14/2024

5.24 4B

826 d

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

26dB Bandwidth

Mode FR1n14: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.11 9.79
Mode FR1n14: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.26 5.28 10.36 10.34
Mod. 64QAM | 256QAM | B64QAM | 256QAM
Middle CH 5.25 5.29 10.19 10.33
TEL : 886-3-327-3456 Page Number : A5-3 of 38
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

I 208 aBm
| 067000
20 dim oapy 0.8 a3
117,467 dfim 5 M
P SN N IS C # e e
0
0 dt !f
5.4' £.533 dbm_

tnin/ T

(GF783.0MHz 0001 pts.

0 Mz

Soan

0.0 Mz

01:26:46 PM 02/14/2024

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- At 3008 SWT 101 ms = VBW 300 kHz Mode Auto Sweep - At 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep
Ml 1230 dom) WA 1189 dbm
90410000 M 790330000 M
20 dorn oupy azzce] | |20 dm oxf asacs
s 262000 M B 277000 Mt
1 13,954 dei r
" P PN, | o, WS WO N WL, " e A A M rrme T gttt i,
0.t

ha M

(CF793.0 MHz. 70001 pts

0 WiHz/

Span

01:23:28 PM 02/14/2024

iz || [CF793.0 Mk

10001 pts

0 MHa/

01:24:01 PM 02/14/2024

64QAM

256QAM

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- A 008 SWT 101 ms ® VBW 300z Made Auto Swesp - A 3008 SWT 10 ms = VBW 300kz_ Made Auto Sweep.
. T TRV WA PR N Wy - 10 4310400 e e
{ I/J' P’ 4 M«J\.q\
st ﬁj st J’; \
H2 -12.083 B / K
¥H2 15,600 g ;
i )
Wa \"\Jw\ m Mb\.‘_ gt ‘i’ \M’%ﬂw
30 30 dinr
GIsEoMAE 70001 ps e i | (Fsaamee 0001 pis G/

01:24:53 PM 02/14/2024

Span 10.0 Mz

01:25:36 PM  02/14/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

HT 13,205 diim .,.-.-r....Mw §

et ol ey il

(GF783.0MHz 70001 pis 0 Mz

01:08:24 PM 02/18/2024

Span 20.0 WAz
 mmmm P

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
= A 3006 SWT 10 ms = VEW 1 MHz_Made Auto weep

B
e e
- At 3000 SWT 100 ms = VBW 1 MHz Mode Auta Sweep

10.35600 Mz

10.33500 Mz

0 d

f=

uﬂl.m_“L' .b |WW

E-
=

(CF793.0 MHz. 70001 pts 0 WiHz/

01:22:28 PM 02/14/2024

10 M2/

Span 20.0 MHz || [GF793.0 MHz. 0001 pts
. PRECTET

01:21:54 PM 02/18/2024

Span 20.0 MHz

64QAM

256QAM

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

[

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

01:21:20 PM 02/18/2024

01:20:47 PM 02/18/202%

-an X0 SWT 101ms = VEW 1wtz Mode Auto Sweep -an 305 SWT 10,1 = VBW 1 wiiz_Mode Auto Sweep
i o
1015400 M 133200 M
4114093 deim
“ A o, - H1 10,845 A
/ e o T Ve
/ /
o dtr o dtr f
\ /
j:."w.-uh 3 4
\ /'
RN 0601 pis St Span 0.0 it || (GF 793,01z 0601 s o i/ Span 0.0 itz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.97
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.53 9.32 9.32
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 452 9.30 9.35
TEL : 886-3-327-3456 Page Number : A5-6 of 38
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

751,891 00 MHz

(GF753.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 791.891 MHz 1714 dBm Occ Bw 4.480901 227 MHz

m 1 790.747 07 Mz 11.97 dim Oce Bw Centroid 792,887 524 727 MHz

i 1 795227 98 MHz 1133 dim Oce B Freq Offset 1247527312 btz

01:26:26 PM 02/14/2024

FR1 n14 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- At 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep - At 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep
- mif1] 1323 dBm| mif1] 1435 dBm|
4208100 g 412100 g
P P
10 e v e o s s 10 J= e K tr e A
0 7 0 ‘I
/ I
,-/‘ I
[l o J i\ -
[RE LT W01 [T Spon 10,0 i || (c7 7555 o015 1] Spon 1.0 e
2 Mok Toble 2 Mok Toble
M 1 792.061 MHz 1323 dBm Oce fw 4.530050 265 MHz M1 1 792.121 MHz 1435 dBm Oce Bw 4537173209 MHz
n 1 7901324 e 514 dom O o Gentroid 792997 426 168 Me n 790724 78 e .06 dim O B entoid 792993 363891 Me
¢} 1 795.262 45 MHz 5.28 dBm Oce Bw Freq Offset -1.573 832 481 kHz ¢} 1 795.261 95 MHz &.84 dbm Oce Bw Freq Offset £.636 109 465 kHz

01:23:09 PM 02/14/2024

01:23:43 PM 02/14/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300z Made Auto Swesp - A 3000 SWT 101 ms = VBW 300kiiz_Mode auto sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
W] 1396 dm W] 88 dm
794,638 00 Mz 75317000 Wz
» : »
" S WA RS St N "
T 7 = I
o /_" o i .
/ f \
7 W
.\I.
PRIV SPL N [P, : . f
e e WTAS ae e T ey L
P s A
[REETITS 001 prx [T Span 10.0 Wiz || | 793.0 Mk 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 794,638 MHz 13.96 dBm Oce 451562155 MHz W I 793.17 MHz 9.86 dBm Qcc B 4,52149749 MHz
n 1 79072813 MHz .73 dbm Occ B Centroid 792,985 942322 Whe n 1 78071551 MHz 431 dbm Occ B Gentroid 792976 262312 Whe
n 1 795243 75 MHz 725 dim Oce Bw Freq Dffset -14.057 078003 kHz n 1 79523701 MHz 3,94 dBm Occ B Fren Offset. -23.737 687975 kHz

01:24:35 PM 02/14/2024

01:25:18 PM 02/14/2024
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